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TEST SUMMARY

511 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 20DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Passed

51.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHzZ BANDWIDTH
RESULT: Passed

5.1.5 SPURIOUS EMISSIONS
RESULT: Passed

5.1.6 FREQUENCY SEPARATION
RESULT: Passed

51.7 NUMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.8 TIME OF OCCUPANCY
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:

Appendix 1: Test Result

2. Test Sites

2.1 Test Facilities

AUDIX Technology (Shenzhen) Co., Ltd.
(FCC Registration No.: 90454 & Test Site Industry Canada No.: 5183A-1)

No. 6, Ke Feng Road, Block 52
Shenzhen Science & Industry Park
Nantou, Shenzhen

Guangdong, P.R. China

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Kind of Calibrated
Equipment Manufacturer Type S/IN until
Spurious Radiated Emissions
3#Chamber AUDIX N/A N/A Dec.05,10
EMI Spectrum Agilent E4407B MY41440292 | May.08, 11
Test Receiver Rohde & Schwarz ESVS10 834468/011 May.08, 11
Amplifier HP 8447D 2648A04738 | May.08, 11
Bilog Antenna Schaffner CBL6111C 2598 Dec.14, 10
RF Cable MIYAZAKI 8D-FB ﬁh‘fﬂ Chamber | May.08, 11
Coaxial Switch Anritsu MP59B M73989 May08, 11
Triple-loop Rohde & Schwarz HMO020 843885/002 May.08, 11
Antenna
Spectrum Agilent E4446A US44300459 | May.08, 11
Analyzer
Horn Antenna EMCO 3115 9510-4580 Nov.19, 10
Horn Antenna EMCO 3116 00060088 Nov.25, 10
Amplifier Agilent 8449B 3008A00863 | May.08, 11
RF Cable Hubersuhner SUCOFLEX102 28620/2 May.08, 11
RF Cable Hubersuhner SUCOFLEX102 | 585182 May.08, 11
RF Cable Hubersuhner SUCOFLEX102 | 28510/2 May.08, 11
Radio Frequency Test Suite
Spectrum Agilent E4446A US44300459 | May.08, 11
Analyzer
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2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is
performed outside the United States, to equivalent nationally recognized standards
organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Audix Technology (Shenzhen) Co., Ltd. test facility located at No. 6, Ke Feng Road, Block
52, Shenzhen Science & Industry part, Nantou, Shenzhen, Guangdong, P.R. China is listed
on the US Federal Communications Commission list of facilities approved to perform
measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUTs are keyboard with Bluetooth technology for iPad.

This device supports Bluetooth Specification V2.0, the firmware only support DH1 packet type.
This device only supports HID profile.

All models are identical in circuit diagram and PCB layout except for different model name.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment: iPad Keyboard Capsule
Type Designation: RF-iCAP12, KBBT41811
FCCID EMJKKBBT41811

ICID 4251A-KKBBT41811

Table 3: Technical Specification of EUT

Technical Specification Value

Operating Frequency band | 2402 — 2480 MHz

Channel separation 1MHz

Operation Voltage DC 3V via ALKALINE battery

Modulation

GFSK

Antenna Type

Internal Antenna, Non-User Replaceable

Antenna Gain

-5.36dBi

RF Output Power

0.00055W (-2.59dBm)
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Table 4: Frequency hopping information

Technical Specification Description

Hereby we declare that the maximum frequency of this
device is: 2402-2480MHz. This is according the
Hopping Range Bluetooth Core Specification V2.0 for devices which will
be operated in the USA. This was checked during the
Bluetooth Qualification tests (Test Case: TRM/CA/04-E).
Example of a 79 hopping sequence in data mode:

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,
The input bandwidth of the receiver is 1MHz. In every
connection one Bluetooth device is the master and the
other one is the slave. The master determines the
hopping sequence. The slave follows this sequence.
Both devices shift between RX and TX time slot
according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the
beginning of the connection. The master adapts its
hopping frequency and its TX/RX timing according to the
packet type of the connection. Also the slave of the
connection will use these settings.

Receiver input bandwidth

Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the
master of the connection will be followed in any case.

That means a repeated packet will not be send on the
same frequency, it is send on the next frequency of the
hopping sequence.

3.3 Independent Operation Modes

The basic operation modes are:
A. Transmitting
1. Low channel
2. Middle channel
3. High channel
B. Receiving
C. Off




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17018365 001 Seite 9 von 36
Test Report No. Page 9 of 36

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5.
Due to clause 3.1, all testing were applied on model RF-iCAP12, and were performed
according to the procedures in ANSI C63.4: 2003.
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4.3 Special Accessories and Auxiliary Equipment

Kind of Equipment Manufacturer

Type SIN

Notebook DELL

3E568 AOO

DELL Inspiron 8100

4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in
the Constructional Data Form or the Technical Construction File. No additional measures were

employed to achieve compliance.

4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

EUT& Jm

1-4m
Variable

Support Unj

Turn Tahle

-
T

Ground Plane

Test Receiver

MGDGD

O o da e
| |
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Diagram of Measurement Equipment Configuration for Conduction Measurement

EUT &
Support stand

LISN
80cI

|
Ground plane

Testreceive | | |L—

evgee
O o4 o
|

Diagram of Measurement Equipment Configuration for Transmitter Measurement

RF Cable
Test
Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date : 2010-11-02
Test standard : FCC Part 15.247(b)(4) and Part 15.203
RSS-Gen 7.1.4
Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is -5.36dBi, and the antenna connector is designed with permanent attachment
and no consideration of replacement. Therefore the EUT is considered sufficient to
compliance the provision.

Refer to EUT photo for details.
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5.1.2 Peak Output Power

RESULT:

Test date
Test standard

Basic standard
Limit
Kind of test site

Test setup

Test Channel
Operation Mode

Ambient temperature

Relative humidity

Atmospheric pressure

2010-10-29 to 2010-11-05
FCC Part 15.247(b)(1)
RSS-210 A8.4(2)

ANSI C63.4: 2003

1 Watt

Shielded room

Low/ Middle/ High
A

23C

54%

100.6 kPa

Table 5: Test result of Peak Output Power

Passed

Channel

Channel Frequency Peak Output Power Limit
(MHz) (dBm) (W) (W)
Low Channel 2402 -5.838 0.00026 1
Middle Channel 2441 -3.648 0.00043 1
High Channel 2480 -2.59 0.00055 1
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Test Graph of Peak Output Power
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High Channel
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5.1.3 20dB Bandwidth and 99% Bandwidth

RESULT:

Date of testing
Test standard

Basic standard
Kind of test site

Test setup

Test Channel

Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2010-10-29 to 2010-11-05
FCC Part 15.247(a)(1)
RSS-210 A8.1(a)

ANSI C63.4: 2003
Shielded room

Low/ Middle/ High
A

23C

54%

100.6 kPa

Table 6: Test result of 20dB Bandwidth and 99% Bandwidth

Passed

Channel 20dB 99%
Channel Frequency Bandwidth Bandwidth Result
(MH2z) (kHz) (kHz)
Low Channel 2402 988.092 908.3193 Pass
Mid Channel 2441 996.562 908.4612 Pass
High Channel 2480 986.701 908.1907 Pass
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Test Graph of 20dB Bandwidth and 99% Bandwidth
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5.1.4 Conducted Spurious Emissions measured in 100 kHz
Bandwidth

RESULT: Passed
Date of testing : 2010-10-29 to 2010-11-05
Test standard : FCC part 15.247(d)
RSS-210 A8.5
Basic standard : ANSI C63.4: 2003
Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High
Operation mode : A

Ambient temperature : 23T

Relative humidity : 54%
Atmospheric pressure : 100.6 kPa

Test results of 100kHz Bandwidth of Frequency Band Edge by Conducted method refer to
following test graph, and compliance is achived as well.
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Test Graph of 100 kHz Bandwidth of Frequency Band Edge
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Test Graph of Conducted spurious emissions measured in
100 kHz Bandwidth
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5.1.5 Spurious Emissions

RESULT: Passed
Date of testing : 2010-10-29 to 2010-11-11
Test standard : FCC part 15.247(d)
RSS-210 Clause 2.2
Basic standard : ANSI C63.4: 2003
Limits : Refer to 15.209(a)
Table 2 & 3 of RSS-210
Kind of test site : 3m Semi-Anechoic Chamber
Test setup
Test Channel : Low/ Middle/ High
Operation mode : A, B
Ambient temperature : 23C
Relative humidity : 54%
Atmospheric pressure : 100.6 kPa

Refer to attached appendix 1 for details.
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5.1.6 Frequency Separation

RESULT: Passed
Date of testing : 2010-10-29 to 2010-11-05
Test standard : FCC part 15.247(a)(1)
RSS-210 A8.1(b)
Basic standard : ANSI C63.4: 2003
Limit : 2 25kHz or two-thirds of 20dB bandwidth,
whichever is greater
Kind of test site : Shield room
Test setup
Test Channel : Low/ Middle/ High
Operation Mode : A
Ambient temperature : 23C
Relative humidity : 54%
Atmospheric pressure : 100.6 kPa

Table 7: Test result of Frequency Separation

Channel Measured
Channel Limit
Channel Frequency . Result
Separation (kHz)
(MHz) (MHz)
Low Channel 2402 > 25kHz or two-
1 hi f 20dB P
Adjacency Channel 2403 t ggidowid?r? ass
Mid Channel 2441 = 25kHz or two-
1 hi f 20dB P
Adjacency Channel 2442 t ggﬁd"wid?ﬁ ass
High Channel 2480 = 25kHz or two-
1 i P
Adjacency Channel 2479 thggidovfl%?ﬁ B ass
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Test Graph of Frequency Separation
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5.1.7 Number of hopping frequency

RESULT: Passed

Date of testing
Test standard

Basic standard
Limits
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2010-10-29 to 2010-11-05
FCC part 15.247(a)(1)(iii)
RSS-210 A8.1(d)

ANSI C63.4: 2003

> 15 non-overlapping channels
Shield room

Low/ Middle/ High
A

23C

54%

100.6 kPa

Table 8: Test result of Number of hopping frequency

Measured Quantity of I
Frequency Range Hopping Channel Limit Result
2400 to 2483.5 MHz 79 >15 Pass
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Test Graph of Number of hopping frequency
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5.1.8 Time of Occupancy
RESULT: Passed

2010-10-29 to 2010-11-05
FCC part 15.247(a)(1)(iii)
RSS-210 A8.1(d)

ANSI C63.4: 2003

0.4s

Shield room

Date of testing
Test standard

Basic standard
Limits
Kind of test site

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature 23C
Relative humidity 54%
Atmospheric pressure 100.6 kPa

Table 9: Test result of Time of Occupancy

. Measured .
Channel Data Mode Pulse width Dwell time Lirnit Result
(ms) ©) (s)
Low Channel DHA1 0.380 0.122 0.4 Pass
Mid Channel DHA1 0.390 0.125 0.4 Pass
High Channel DHA1 0.390 0.125 0.4 Pass
Note:

Dwell time = Pulse width x (Hopping rate / Number of channels) x Period

Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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Test Graph of Time of Occupancy
Low Channel

% Agilent
Mkr1 A 380 pus
Ref 10 dBm #Atten 20 dB -0.058 dB
Peak 1<R i
Log N — — —
10
dB/
{Marker-A
380.0000000 nus
-0.058 d ) N
V1 82| ) i winl oy
S3 F
AA
Center 2.402 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)
Middle Channel
% Agilent
Mkr1 A 390 us
Ref 10 dBm #Atten 20 dB -0.138 dB
Peak LR P
Log 1 ?—w7 — .
10
dB/
{Marker-A
390.0000000 s
-0.138 dB | | |
V1 82 ey Mwmww\mwj MW\MVJ W
S3 F
AA
Center 2.441 GHz Span 0 Hz

Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)




A TUVRheinland®

Produkte
Products
Prufbericht - Nr.: 17018365 001 Seite 32 von 36
Test Report No. Page 32 of 36
High Channel
% Agilent
Mkr1 A 390 us
Ref 10 dBm #Atten 20 dB -0.031 dB
Peak TR B
Log —
10
dB/
MarkerA
390.§000000 ps |
-0.03(1 dB FJ
AA
Center 2.48 GHz Span 0 Hz

Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17018365 001 Seite 33 von 36
Test Report No. Page 33 of 36

6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed

Test standard : RSS-102 Issue 4
FCC KDB Publication 447498

The maximum peak output power of the transmitter is 0.55mW (-2.59dBm) only, which less
than 20mW. Hence the EUT is exempted from routine evaluation limits (SAR Evaluation)
according to clause 2.5.1 of RSS-102 Issue 4.

Since maximum peak output power of the transmitter is <60/f (GHz) mW, i.e.
0.55mW<25(=60/2.4) mW, hence the EUT is exclueded from SAR evaluation according to
FCC KDB publication 447498 D01: Mobile Portable RF Exposure.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions (9kHz-30MHz

Photograph 2: Set-up for Spurious Emissions (30MHz-1GHz)
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Photograph 3: Set-up for Spurious Emissions (1GHz-18GHz)

- ———
Photograph 4: Set-up for Spurious Emissions (18GHz-26GHz)
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Test Graph of Spurious Emissions, mode A

AUDIX ]

No.6 Ke Feng Road,Block S2,
ShenZhen Science & Industry Park
Noutou,ShenZhen, Guanghong, China
Tel:+86-755-26633435-7
Fax:+86-755-26632877

Postcode: 518057

Data: 1 File: E22010 report dataTiTUV2010-11-03.EM6 (32}
100 Level {dBuVamn} Date; 2010-11-03
~ |
""‘1—\—5\__\_\‘“
I
“\“““k-.,_
o
~l
s
40 "N_"“\/\Vf\
W-_PW\’\A,(__
=, il 4 ECC PART ﬁma!ug
TR . ” g
Tt on i g, PR L‘.
20 009 02 05 A 2 5 1 1.705
Frequency (MHz}
Site no. 3m Chamber Data no. 1
Dis. / Ant. 3m 9K-30M ANT Ant. pol. HORIZONTAL
Limit FCC PART 15C SK-30H
Env. / Ins. 23%C/54% Engineer : Paul Tian
EUT Rocketfish iCapsule Bluetooth Keyboard
Power Rating : DC 3V
Test mode Tx 2402MHz
M/N RF-iCAP12,KBBET41811
int., Cahle Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
[MHz) {dB/m)  (dB) {dBuw) {dBuv/m) (dBuV/m) {dB)
1 0.35159 38.80 0.35 -16.65 22.50 56.68 34,18 Peak
Remarks:
1. Emission Level= Aintenna Factor + Csble Loss + Reading.

2.

The emission levels that are 20dB helow the official limit are not reported.

A TUVRheinland®
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(0] No.6 Ke Feng Road,Block 52,
| l ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-~755-26635495-7
Fax:+86-755-26632877
Postcode: 518057

Data: 5 File: E:2010 report dataiTiTINA2010-11-03.EME (32}
00 Level {IBuVan) Date: 2010-11-03
FCC PART 15C 9K-30M
4
N 1
L\/—-_ﬁ_-.,—‘_-/\-e"\/-/\_..- AW A i Y N . L “‘L
N MM“MM
20 4705 5 10 20 30
Frequency (MHz)
Site no. ! 3m Chawber Data no. @ &
Dis. / Ant. : 3m  S9K-30M ANT Ant. pol. : HORIZONTAL
Limit : FCC PART 15C 9K-30M
Env. / Ins. : 23%C/54% Engineer : Paul Tian
EUT : Rocketfish iCapsule Bluetooth EKevboard
.Power Rating : DC 3V
Test mode : Tx 2402HHz
M/N : RF-iCAP12,EBBT41811
Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits MNargin Remsrk
(HHz) (dB/m)  (dB) {dBuv) (dBu¥/m] ([dEuV/m) (dB)
1 15.513 32.63 0.38 -4,37 28.61 49,54 20.93 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official limit are not reported,
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&) Ho.6 Ke Feng Road,Block 52,
‘ l lX ShenZhen Science & Industry Park
Noutou, ShenzZhen, Guangbong, China

Tel:+86-755-26639495-7
Fax:4+86-755-26632877
Postcode: 518057

Data: 9 File: E:2010 report dataiTTUV2010-11-03.EM6 (32}
100 Level {(dBuVim) Date: 2010-11-03
S
P
P
e
S
-
e
40
I, Lo Ry re———
R “'\__,\, sy
s A ECU PART(IST e300
‘“"w"‘r\«‘f\?w N Whodnsh o il
"y Y JK‘MW,.”’M
-20 003 02 05 A 2 5 1 1.70%
Frequency (MHz)
Site no. : 3m Chamberxr Data no. : 9
Dis. / Ant. ! 3m SK-30M ANT Ant. pol. : VERTICAL
Limit : FCC PART 15C 9K-30HM
Env. / Ins. : 23*%*C/54% Engineer : Paul Tian
EUT : Rocketfish iCapsule Bluetooth Kevbhoard
Power Rating : DC 3¥
Test mode : Tx 2402HHz
/N : RF-iCAP12,KBBT41811
Ant. Cable Emission
Fredg. Factor Loss Reading Lewvel Limits Margin Remark
(HHz) (dB/m) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 0.57396 25.37 0.35 -3.68 22.04 28.77 6.73 Peak
Remarks:

1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emisgion levels that are 20dB below the official limit are not reported.
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® No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuanglDong, China
Tel:+86-755-26635495-7
Fax:+86-755-26632877
Posteode: 518057

AUD

Data: 13 File: E:20°10 report datatT'TUV2010-11-03.EMG (32}
00 1 evel (dBuWim} Dhates 2010-11-03
FLC PART 15C 9K-300
40
1
“ugﬂ_/wawu“xwkwﬁﬂﬂﬁLIMWWmMmﬂﬂ . "y
AR S Aiaii LS VR Y
204705 5 10 20 30
Frequency (MHz)
Site no. ! 3m Chamber Data no. " : 13
Dis. / Ant. ! 3m 9K-30M ANT Ant. pol. : VERTICAL
Lirit : FCC PART 15C SK-30M
Env. / Ins. @ 23%C/54% Engineer : Paul Tian
EUT : Rocketfish iCapsule Blustooth Keyboard
Power Rating : DC 3V
Test mode : Tx 240ZMHz
H/N 1 RF-iCAP12,KBET41811
int. Cable Emission
Freq. Factor Loss Reading Lewvel Limits Margin Remark
{MHz) (dB/r)  (dB) {dBuv) (dBu¥/m) (dBuV/m) (dB)
1 6.713 23.08 0.35 5.05 28.45 49.54 21.08 Peak
Remarks:

1. Emisgsion Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are 20dB below the official limit are not reported.

-13-
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Tel:+86-755-26639495-7
Fax:+86-755-26632877
Postcode: 518057

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, Guangbong, China

Data: 7

Level (dBuVin}
80

File: E; 2010 Report DataiTiTUMTUV-20101102.EM6 {12)

Date: 2010-11-05

FCCRPART 15 C(3EM
el
40 3 45 B
luhl"u MAM"\)‘\«J”I]HH* l H L L
i e el
\ ”| MMVQJ‘W
'l
M’J\N |
I
%30 221, 18, 612, 306. 1000
Frequency {(MHz)

Site no. : 3m Cherder Data no. : 7

Dis. / Ant. T 3m 2010 CBL6111C Ant, pol. : HORIZONTAL

Limit 1 FCC PART 15 C (3M)

Env. / Ins. : 24%C/56% Engineer : Sunny-lu

EUT : Rocketfish iCapsule Bluetooth Keyboard

Power rating ! DC 3V

Test Hode : Tx 2402HMHz

H/N:RF-iCLAP12,KBET41611
Ant. Czhle Emission
No. Freg. Factor Loss Reading Level Limits HMargin Remwark
(MH=z) (dBE/m) (dB} [dBuv) (dBuV/m) {dBuv/m) (dB)

1 182 .960 9.58 1.64 5z2.28 35.39 43.50 §.11 Peak
2 216.240 10.04 1.87 51,38 35.08 46.00 10.52 Peak
3 396.660 16.37 2.90 46.30 36.83 46.00 9.17 Peak
4 432.550 17.42 3.12 45.99 37.76 46.00 3.24 Peak
5 445.160 17.10 3.20 44,41 35.93 46.00 10.07 Peak
6 481.050 18.11 3.43 43.96 36.69 46.00 9.31 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dE below the official
limit are not reported.
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No.6 Ke Feng Road,Block 52,
E %ﬂ § EE ShenzZhen Science & Industry Park
il Noutou, ShenZhen, GuangDong, China
Tel:+86-755-26639495-7
Fax:+86-755-26632877
Posteode: 518057
Data: 8 File: E:2010 Report DataiT TUVITUV-2010 1102.EM6 (12)
20 Level (dBuvim) Date: 2010-11-05
i
FCC PART 15 C (30}
5B
40
0 et ]
! gt )pﬂ»NMJanaﬂvﬁ#”*K e
frtad
by }121‘"’ ”\\ ,DU ﬂuh ul_‘hr h A M
N
W
030 224, FITY 612, 306, 1000
Frequency (MHz}
Site no. 3 Chamber Data no. =}
Dis. / Ant. 31 2010 CBL6111C Ant. pol. @ VERTICAL
Limit FCC PART 15 C (3HM)
Env. / Ins. i 24*C/56% Engineer Sunny-lu
EUT : Rocketfish iCapsule Bluetooth Keyboard
Power rating : DC 3V
Test Hode : Tx 2402HHz
M/N:RF-iCLP12 ,KBET41811
Ant. Cable Emission
No. Freg. Factor Losz Reading Level Limits Margin Remark
(MHz) {dB/m) {dB) [dBuv) (dBu¥/m) (dBuU¥/m) [dB)
1 192.960 9.58 1.64 41.59 24.70 43.50 18.80 Peak
2 251.160 12.90 2.16 42 .72 29.42 46.00 16.58 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dB below the official

limit sre not reported.
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A TUVRheinland®

Science & Industry Park

@ No.6 Ke Feng Road, Block 52,
A U D lX ShenzZhen
Noutou, ShenZhen, GuangDong, China
Tel:+86-755-26639495-"7

Fax:+86-755-26632877
Postcode: 518057

Data: 1 File: E:2010 report datailTUVi20101102.EM6 (20)
120 Level {BuVan} Date: 2010-10-29
ECCPART 15C PEAK)
(i
I i O
60 A
ﬂwwmm»w
Jortne
.wl\ﬁhd
: J e L™
U
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (KMHz}

Site no. : 3m Chawber Data no. @ 1
Dis. / Aant. T 3m 3115{0911} Ant. pol. : HORIZONTAL
Limit : FCC PART 1S5C PEIK
Env. / Ins. : 23%C/54% Engineer : Sunny-lu
EUT : Rocketfish iCapsule Bluetooth Kevboard
Powver i DC 3V
Test mode 1 Tx  2402MHz
M/ i RF-iCAP12,KEBT41811
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A TUVRheinland®
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No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+86-755-26639495-7
Fax:+86-755-26632877

Postcode: 518057

Data: 2

File: E:2010 report datail\TUVi20101102.EM6 (20)

Level {dBuvim} Date: 2010-10-29
126
3
FCC PART 15C PEAK
60
4 FCC PART 15C AV
1
0 1000 4400. 7300, 11200. 14600. 18000
Frequency (MHz)
Site no. : 3n Chamber Data no. 2
Dis. / Ant. 3m 3115{0911) int. pol. HORIZONTAL
Limit FCC PART 15C PELK
Env. / Ins. 23%C/54% Engineer Sunny-1lu
EUT Rocketfish iCapsule Bluetooth Keyboard
Power DC 3V
Tezat mode Tx 2402MHz
W/N RF-iCAP12,KBBT41811
Ant. Cable Awp. Emission
Fredq. Factor logs Factor Reading Level Limits Margin Remark
(MHz) (dB/m) {dB) {dB) {dBuV) (dBuV/m) [(dBuV/m) [dB)}
1 1602.000 26.96 5.91 36.94 50.69 46.62 74,00 27.38 Peak
2 1602.000 26.96 5.91 36.94 45,66 41.59 54.00 iz.41 Average
3 2402.000 29.44 7.43 36.62 97.89 98.14 74.00 -—-24.14 Feak
4 4804.000 34.30 10.62 35.10 44,78 54.60 74.00 19.40 Peak
5 4804.000 34.30 10.62 35.10 40.65 50.47 54.00 3.53 Average
Remarks:

i, Emission Level= A

ntenna Factor + Cable Loss —Amp Factor + Reading.

2. The emission levels that are 20dB heloy the official limit are not reported,
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AUDIXZ

No.6 Ke Feng Road,Block 52,
ShenzZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China
Tel:+86-755-266394385-"7
Fax:+86-755-26632877

Postcode: 518057

Data:

60

3 File: E:12010 report dataiTiTUVi20101102.EM6 (20}
Level {d1BuVin)
20

Date: 2010-10-29

T
i

ECC PART A5C PEAK

GlE

ey it

Lot/ TPa
WM\,;“MN“"""
- N-‘/"h"ﬂ» ‘
Mﬁ;AMvJ*F
u,rw
1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. : 3
Dis. / Ant. : 3m 3115(0911) Ant. pol. : VERTICAL
Liwit : FCC PART 15C FEAK
Env. / Ins. : 23%C/54% Engineer : Sunny-lu
EUT . Rocketfish iCapsule Bluetooth Keyboard
Pover : DC 3V
Test mode : Tx 2402HNHz

M/

: RF-iCiP12,KBBET41811
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AUDIX ]

No.6 Ke Feng Road,Biock 52,
ShenZhen Science & Industry Park
Noutou, ShenzZhen, GuangDong, China
Tel:+86-755-26639495-7
Fax:+86-755-26632877

Postcode: 518057

Data: 4 File: E:2010 report datalT{TUV20101102.EM6 {20}
120 Level (dBuVim} Date: 2010-10-29
3
FCC PART 150 PEAK
60
4 FCC PART 150 AV
1
o 1000 4400. 7800. 11200, 14600, 18000
Frequency (MHz}
gite no. : 3m Chanber bata no. : 4
Dis. / Ant. @ 3m 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Engineer : Sunny-lu
EUT . Rocketfish iCapsule Bluetooth Keyboard
Power : DC 3V
Test mode Tx 240zHMHz
H/N RF-iCAP1z,KBBT415811
Ant. Cabhle Awp. Emission
Freg. Factor loss Factor Reading Level Limits Hargin Remark
{MHz} (dB/m) (dB) {dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 1602.000 26.96 5.91 36.94 49.70 45.63 74.00 28.37 Peak
2 1602.000 26.96 5.91 36.94 44,30 40.23 54.00 13.77 Average
3 2402.000 29.44 7.43 36.62 86.30 86.55 74.00 ~12.55 Peak
4 4804.000 34.30 10.62 35.10 45.59 55.41 74.00 18.59 Peak
5 4£04.000 34.30 10.62 35.10 40.13 49.95 54.00 4.05 Average

Remarks:

1, Fmission Level= intenna Factor + Cable Loss —imp Factor + Reading.
2. The emigsion levels that are 20dE below the official limit are not reported.
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A TUVRheinland®

Produkte
Products

Mo.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou,ShenZhen,GuangDong,China
Tel:+86-755-26639495-"7
Fax:+86-755-26632877

Postcode: 518057

AUDIX ]

Data: 5 File: E:2010 report dataiiTUV20101102.EM16 (20}
120 Level ((Bu\//in) Date: 2010-10-29
i z
i |
i
t | ' ? FCC PART 444 PEAK
60 )| :
FCC PART {15 AV
S .. x ol e n 1
s R Wiy 0 L MTMMW“M A s
1 |
02310 2330. 2350, 2370. 2390, 2110
Frequency {(MHz)
Site no. : 3m Chanber Data no. : 5
pis. / Ant. : 3m 3115{0911) Ant. pol. @ VERTICLL
Limit FCC PART 15C PELK
Env. / Ins. 1 23%C/54% Engineer Sunny-lu
EUT : Rocketfish iCapsule Bluetooth Kevhoard
Power : DC 3V
Test mode : Tx 2402MHz
BN : RF-iCAP12,KBBET41811
Ant. Cshle Amp. Emigsion
Freg. Factor loss Factor Reading Level Limitz Margin Remark
(MHz} (dB/m) (dB) (dB) (dBuv) {dBuV/m) {dBuv/m) (dB)
1 2390.000 29.44 7.39 36.62 4%9.53 44,74 74.00 29.286 Peak
2 2400.000 28.44 7.43 36.62 47.08 47.33 74.00 26.67 Peak
3 2402.200 25.44 7.43 36.62 B85.25 85.50 74.00 -11.50 Peak

Remarksa:

1. Emission Level= An

2.

tenna Factor + Cskle Loss
The emission levels that are 20dB below the

—Amp Factor + Reading.
official limit are not reported.
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A TUVRheinland®

AUDIXJ

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China
Tel:+86-755-26639495-7
Fax:+86-755-26632877

Postcode: 518057

Data: 6
Lewvel {«Bu¥im}
20

File: E:2010 report datailTUV20101102.EM6 (20}
Date: 2010-10-29

ﬁ\
FCCPART ML \PEAK.
&0
5 Foo PARTAC AV
1 3 4
FAVF i i A s h ."Jlr Tyt [l pona \" A & it
0 2310 2330. 2350. 2370. 2390. 2410
Frequency (MHz)
3ite no. : 3m Chamber Data no. ¢ 6
pis. / Ant. = 3m  3115(0911) int. pol. : HORIZONTAL
Limit : FCC PART 15C PELK
Env. / Ins. : 23*C/54% Engineer Sunny-1lu
EUT . Rocketfish iCapsule Bluetooth Reybhoard
Fower : DC 3V
‘Test mode : Tx 2402HHz
n/N : RF-iCAP12,KBET41811

Ant. Cable Amp. Emission
Freq. Factor loss Factor Reading Level Limits Margin Remark
{MHz) (dB/w) (dB}  (dB) {dBuv) {dBuV/m) (dBuV/m) (dB)
{1 2342.000 29.41 7.31 36.63 49.55 49.64 74,00 24.36 Peak
2 2353.800 29.42 7.31 36.63 52.27 52.37 74.00 21.63 Peak
3 2366.200 29.42 7.35 36.62 47.91 48.06 74.00 25.94 Peak
4 2377.800 29.43 7.35 36.62 49,17 49.33 74.00 24.67 Peak
5 2402.000 29.44 7.43 36.62 97.43 97.68 74.00 -23.68 Peak
Remarks:
1. Emission Level= Aintenna Factor + Cable Loss -imp Factor + Reading.
2. The emission levels that are 20dB below the official limit are not reported,
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A TUVRheinland®

AUDIX 2

No.6 Re Feng

Road,Block 52,

ShenZhen Science & Industry Park
Noutou, 3henZhen, GuangDong, China
Tel:+86-755-26639495-7
Fax:+86-~-755-26632877

Postcode: 518057

Data:

120

60

0

21

File: E:2010 report datailiTUVi20101102.EM6 (28}

Level {tIBuv/mj}

Date: 20110-10-30

FLCPART ARC PEAK

i)
M adatas W
KoretBepgi i ot et ot ‘r“"wn ™
WWW“‘WWJWW— LRl LA e e
18000 19600, 21200, 22800. 24400. 26000
Frequency (MHz}
Site no. : 3w Chamber Data no. : 21
Dis. / Ant. : 3m 3116 FACTOR Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / Ins. : 23*%C/54% Engineer : Sunny-lu
EUT : Rockerfish iCapsule Bluetooth Kevbhoard
Power : DC 3V
Test mode : Tx  2402MHz
M/H : RF-iCAP12,KBET41511
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of 52

A TUVRheinland®

AUDIX 2

No.6 Ke Feng Road,Block 52,
3henzZhen Science & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+86-755-26639495-7
Fax:+86-755-26632877

Postcoode: 518057

Data: 22 File: E:2010 report data'T\TUV20101102.EMG (28}

Level {dBuvAn}
120

Drate: 2010-10-30

ECCPARY A5C PERK
60 RPN PRI promer i ) VN
e N NI e, P -
0 18000 19640. 21200. 22800. 24400. 26000
Frequency (MHz}
3ite no. : 3m Chamber Data no. : 22
Dis. / Ant. 3m 3116 FACTOR Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. 23*%C/54% Engineer : Sunny-lu
EUT Rocketfish iCapsule Bluetooth Keyboard
Power : DC 3V
Test mode + Tx Z240ZMHz
M/N RF-1iCAP12 ,KBBT41811




Produkte
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17018365 001
Page 15 of 52

® No.6 Ke Feng Road,Block 52,
l I Ix ShenZhen Science & Industry Park
Noutou, ShenZhen, Guanglong, China

Tel:+86-755-26635495-7
Fax:+86-755-26632877
Postcode: 518057

Data: 2 File: Ex2010 report dataiT\TUVI2010-11-03.EM6 (32}
100 Level (t(IBu¥/im} Date: 20110-11-03
-
T
SN
M“ﬁ-\.,_‘-‘_“.-
N
= S—
_‘__‘q_\-h"h-__
~——
40
T e o,
dﬁ\m-\u
WAL s
ATIAA R A 0T |
AN ‘ M
20 g9 02 05 K 2 5 1 1705
Frequency {(lMHz)
Site no. ! 3m Cheamber Data no. @ 2
Dis. / Ant. 1 3m OK-30M INT Ant. pol. : HORIZONTAL
Limit : FCC PART 15C SEK-30M
Env. / Ins. : 23*C/54% Engineer : Paul Tian
EUT : Rocketfish iCapsule Bluetooth Kevboard
Power Rating : DC 3V
Test mode : Tx 24491HH=z
W/N : RF-iCAP12,KBBT41811
Ant. Cable Emission
Freq. Factor Loss Reading Lewel Limits Margin Remark
(MHz) (dB/m)  (dB) [dBuV) (dBuV/m) {(dBuV/m) (dB)
1 0.75185 358.64 0.35 -18.83 20.16 30.08 9.92 Peak
Remarks:
1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official limit are not reported,
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A TUVRheinland®

AUDIX 2

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China
Tel:4+86-755-26639495-7
Fax:+86-755-26632877

Postcode: 518057

Data:
Level (dBuV/m})

Fite: E:2010 report datalT\TUN2010-11-03.EMG (32}

Date: 2010-11-03

100
FCC PARY 15C 01308
40
\_/WwWMJWM YN osk
B Mokl
st st
i
20 705 5 10 20 30
Frequency (MHz}

8ite no. 3m Chawber Data no. @ 6

Dis. / Aint. 3m  SK-30M ANT Ant. pol. : HORIZONTAL

Limit : FCC PART 15C 9K-30H

Env. / Ins. 23%C/54% Engineer Paul Tian

EUT : Rocketfish iCapsule Bluetooth Keyboard

Power Rating : DC 3V

Test wmode Tx 2441MHz

M/ : RF-iCAP12,KBBT41811

Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits MNargin Remark
(MHz) {dB/m)  (dB) {dBuv) {dBuV/m) (dBuV/m) {dB)
1 4.053 37.28 0.35 5.44 43.07 49 .54 6.47 Peak
Remarks:

1, Emissgion Level= Antenna Factor + Cable Logs + Reading.
2. The emission levels that are 20dE below the official limit are not reported.
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A TUVRheinland®

AUDIX ]

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China
Tel:+86-755-26639455-7
Fax:+86-755-26632877

Postcode: 518057

Data: 1 File: E*2010 report datatnTUVi2010-11-03.EM6 {32}
100 Level (dBuv4n} Date: 2010-11-03
Mhﬁ“""’——-—-—_
i
|
“\ﬁm—\
S
=
40
BEN.
___..——-—«/"J " TN
o TRASAR Aoy, e
20 509 02 05 1 2 5 1 1705
Frequency (MHz}
Site no. 3m Chawber Data no. i0
Dis. / Ant. 3m 9K-30M ANT Ant., pol. : VERTICAL
Limit : FCC PART 15C 9K-30HM
Env. / Ins. : 23%C/54% Engineer : Paul Tian
EUT : Rocketfish iCapsule Bluetooth Kevhoard
Power Rating : DC 3V
Test mode Tx 2441MHz
u/N RF-iCAP1Z,KEBT41811
int. Cahle Enission
Freq. Factor Loss Reading Level Limits Margin Remark
{HHZ}) {dB/m) {dB) (ABuV) {ABuV/m) {dBuV/m) {dB)
1 1.106 25.28 0.35 -4.86 20.77 26.72 5.85 Peak
Remarks:

1
2.

Fmission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dB below the official limit are not reported.

-10-
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Produkte
Products

A TUVRheinland®

AUDIXJ

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China
Tel:+86-755-26639495-7
Fax:+B86~-755-26632877

Postcode: 518057

Data: 14 File: E:20-10 report datailTuVi2010-11-03.EM6 (32}
100 Level {dBu\in)} - Date: 2010-11-03
FCC PARY 15C 9K-30M
10
e /w\’dknqmﬂ/ﬂynuvvw\AHJthN“q\ i 1. A R PR Eu .
M‘N\M
204705 5 10 20 30
Frequency (MHz}
Site no. 3m Chermber Data no. 14
Dig. / Ant. 3m OK-30M ANT Ant. pol. : VERTICAL
Limit FCC PART 15C 9K-30M
Env. / Ins. 23*%C/54% Engineer : Paul Tian
EUT : Rocketfish iCapsule Bluetooth Keyboard
Power Rating : DC 3V
Test mode Tx 2441MHz
N/N RF-iCALP12,KBBT41811
Ant. Cable Emission
Fredg. Factor Loss Reading Lewvel Limits Margin Remark
(MHz) (dB/m)  (dB) {dBuV) {dBuV¥/m) (dBuV/m}  (cdB)
1 8.354 22.32 0.35 4,23 26.90 49,54 22.64 Peak
Remarks:
1. Emission Level= Antenna Factor + Cable Loss + Reading.

2.

-14 -

The emission levels that are 20dB below the

official limit are not reported.
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A TUVRheinland®

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China
Tel:+86-755-26639495-7
Fax:+86-755-26632877

Postecode: 518057

Data: 9 File: E:2010 Report DataiT\TUVTUV-20101102.EMG {12}
%0 Level {dBuV/m} Date: 2610-11-05
FCC PART 15 C (300
GdB
40
1 2
MWM WWM
AR
11]ll]!U Wt m ‘»MJWLRJWJ
T s AR
I
W
0 30 224. 418, 612 806. 1000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 9
Dis. / Ant. : Gm 2010 CBL6111C Ant. pol. : VERTICAL
Limit : FCC PART 15 C (3M)
Env. / Ins. 1 24*C/E56% Engineer Sunny-lu
EUT . Roecketfish iCapsule Bluetooth Keyboard
Povyer rating : DC 3V
Test HMode : Tx 2441HMHz
W/N:RF-iCAP12 ,KBBT41811
Ant. Cable Emission
No. Freg. Factor Loss Reading Level Limits Margin Remark
{MHz) (dB/m) {dB) (dBuv) (ABuV¥/m) (dBuVW/m) (AB)
i 192 .960 9.58 1.64 44,01 27.12 43,50 16.38 Peak
2 396.660 16.37 2.90 35.79 26.32 46.00 19.68 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Readingd.
2. The emission levels that are 20dB below the official

limit are not reported.
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17018365 001
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AUD

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China
Tel:+86-755-26639435-7
Fax:+B86-755-26632877

Postcode: 518057

Data: 10 File: E;2010 Report DataiT\TUMTUV-2010 T102.EM6 (12}
%0 Level (dBuv/m)} Date: 2010-11-05
FCCPART 15 C (30
iy
40 2 341 R
U il Ll
L e L
v
Uu\ I" 'W”VJMMJKM
I
930 224, 418, 1z 806. 1000
Frequency (MHz)
3ite no. ! 3m Cheamber Data no. = 10
Dis. / Ant. : 3m 2010 CBL6111C Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C (3M)
Env. / Ins. : 24%C/56% Engineer : Sunny-1lu
EUT : Rocketfish iCapsule Bluetooth Keyboard
Power rating : DC 3V
Teat lode : Tx 2441MHz
M/M:RF-iCAP12,KBBT41811
Ant. Cable Emission
No. Freg. Factor Loss Reading Level Limits Margin Remark
[HMHz) (AB/m] (dB) (dBuv) (dBu¥/m) (dBuW/m) (dB}
1 80.440 7.80 0.88 53.40 33.80 40.00 6.20 Peak
2 168.010 10.40 1.34 25.70 37.44 43,50 6.06 QP
3 192.960 9.58 1.64 53.34 36.45 435.50 7.05 Peak
4 204.600 10.10 1.76 52.82 36.53 45 .50 6.97 Peak
5 z16.240 10.04 1.87 53.21 36.91 46.00 9.09 Peak
6 396.660 16,37 2.90 46.32 36.85 46,00 9.15 Peak
7 432.550 17.42 3.1z 45,63 37.40 46.00 8.60 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

Z.

The emission lewels that are Z0dB bhelow the official
limit are not reported.
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A TUVRheinland®

(] No.6 Ke Feng Road,Block 52,
A | l D lX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-26639495-7
Fax:+86-755-26632877
Postcode: 518057

Data: 7 File: E:2010 report dataiNTUVi20101102.EM6 (20)
Level (dBu¥im} Drate: 2010-10-29

120

E
i

. FCL PART 156 BEAK
6B
e Y it
T L BT
g Aot
0 1000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. @ 7
Dis. / Aint. : 3m 3115(0911) Ant, pol. : HORIZOMTAL
Limit : FCC PART 15C PERK
Env. / Ins. : 23%C/54% Engineer : Sunny-lu
EUT . Rocketfish iCapsule Bluetooth Reyboard
Fower : DC 3V
Test mode : Tx 2441MHz
M/ : RF-iCA4P12,KBBT41811




Appendix 1 N .
PP A TUVRheinland®
Produkte 17018365 001

Products Page 22 of 52

@ No.6 Ke Feng Road,Block 52,
| l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-26639495-7
Fax:486-755-26632877
Postcode: 518057

Data: 8 File: E:20'10 report dataiTTUV20101102.EM6 (20}
120 Level {dBuW/in} Date: 2010-10-29
3
FCCPART.ASC PEAR
G
0 N FCC PART 15C AV
1
01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. : B
Dis. / Ant. : 3m 3115(0911) Ant. pol. : HORIZONTAL
Limit 1 FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Engineer : Sunny-lu
EUT : Rocketfish iCapsule Bluetooth Keyboard
Power : DC 3V
Test mode : Tx 2441MHz
M/ : RF-iCAP12,KBET41511
Ant. Cable Amp. Emission
Freg. Factor lpss Factor Reading Level Limits Margin Remark

{MHz] (dB/m) (B} (dE) (dBuv) {dBuV/m) (dBuV/m) {dB)

1 1627.000 27.15 5.95 36.92 53.02 49.20 74.00 24.80 Peak

2 1627.000 27.15 5.95 36.92 47.78 43 .96 54.00 10.04 Average
3 2441.000 29.47 7.50 36.61 97.80 98.16 74.00 -24.16 Peak

4 4882.000 34.41 10.71 35.03 46.39 56.48 74.00 17.52 Pesk

5

4852 .000 34.41 10.71 35.03 40.z0 50.29 54.00 3.71 Average

Remarks:
1. Emission Level= Antenna Factor + Cable Losg -Awp Factor <+ Reading.
2. The emission levels that are 20dE below the official limit are not reported.
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® No.6 Xe Feng Road,Block 52,
| I IX ShenZhen Science & Industry Park
Noutou, ShenZhen, Guanglong, China

Tel:+86-755-26639495-7
Fax:+86-755-266326877
Postcode: 518057

Data: 9 File: E:2010 report dataTiTUVIZ0'101102.EMG (20}
20 Level (dBuVin} Date: 2010-10-29

FGL.PABRT 15C. PEAK
el

. J\WW”A“»’L«-' o ."‘""""'ﬂ

60

‘MM\.‘I.MMW'
il
o 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chawmber Data no. : 8
pis. / Ant. : 3m 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C PELK
Env. / Ins. T 23%C/54% Engineer ! Sunny-lu
EUT : Rocketfish iCapsule Bluetooth Keyboard
Power : DC 3V
Test mode : Tx  2441MHz
H/N : RF-iCAP12,KXEBET41811




Produkte
Products

Appendix 1

17018365 001

Page 24 of 52

A TUVRheinland®

AUDIXJ

MNo.6 Ke Feng Road,Block 52,
ShenzZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China
Tel:+86~755-26639495-7
Fax:+86-7155-26632877

Postcode: 518057

Data: 10
Level (dBu¥/m}

File: E:2010 report dataiT\TUVI20101102.EM6 (20)

Date: 2010-10-29

120
3
ECC PART 150 PEAK
60
4 FCC PART 15C AV
1
o 1000 4400. 7800. 114200. 14600. 18000
Frequency (MHz}
Site nao. 3m Chamber Data no. 10
Dis. / knt. 3m 3115(0911) int. pol. : VERTICAL
Lirmit FCC PART 15C PEAK
Env. / Ins. 23%C/54% Engineer Sunny-lu
EUT Rocketfish iCapsule Bluetooth Keyboard
Power DC 3V
Test mode Tx 2441MHz
u/N RF-iCAP12,KBBT41511
Ant. Casble Amp. Emission
Freq. Factor loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) {dBu¥) {dBuv¥/m) (dBuV/m) (dB)
1 1627.000 27.15 5.95 36.92 52.13 48.31 74.00 25.69 Peak
2 1627.000 27.15 5.95 36.92 47.08 43.26 54,00 10.74 Average
3 2441.000 29.47 7.50 36.61 B85.16 85.52 74.00 -11.52 Peak
4 4882.000 34.41 10.71 35.03 45.03 55.12 74.00 18.88 Peak
5 4882.000 34.41 10.71 35.03 39.21 49.30 54.00 4,70 Average

Remarks:

1. Emission Level= Antenna Factor + Cshle Loss
5. The emission levels that are 20dB belov the

-10-

—-Amp Factor + Reading.
official limit are not reported.
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AUDIX 2

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, Guanglong, China
Tel:+86-755-26639485-7
Fax:+86-755-26632877

Postcode: 518057

Data: 23 File: E:2010 report datalT\TUV20101102.EMG (28)

120 Level (dBu\in) Date: 2010-10-30
ECC PART A5G PEAK.
o -l
!
60 oy . AMWM“MM’“AMM
| 1NJWM\'W foert e Oy R
¢ 18000 19600. 21200. 22800. 24400. 26000
Frequency {(MHz)
Fite no. : 3m Chamber Data no. : 23
Dis. / Ant. : 3m 3116 FACTOR Ant.. pol. : VERTICALL
Limit FCC PART 15C PEIK
Env. / Ins. 23*C/54% Engineer : Sunny-lu
EUT Rocketfish iCapsule Bluetooth Keyboard
Powrer : DC 3V
Test mode v Tx  2441MHz
M/N : RF-iCAP12,KBET41811
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@ No.6 Ke Feng Road,Block 52,
| I Ix ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-26639495-"7
Fax:+86-755-26632877
Posteode: 518057

Data: 24 File: E:2010 report dataiTTUV20101102.EM6 (28}
Level {(dBuv/my} Date: 20110-10-30
120
ECCPART 15C PEAK
o548
gt
%0 Vb e PP U oo™
T Y TR T
0 18000 19600. 21200. 22800. 24400. 26000
Frequency (MHz)
3ite no. ¢ 3m Chamber Data no. : 24
Dis. / Ant. : 3m 3116 FACTOR Ant. pol. : HORIZONTAL
Limit :+ FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Engineer : Sunny-lu
EUT : Rocketfish iCapsule Bluetooth Kevboard
Power : DC 3V
Test mode : Tx 2441MHz
wN : RF-iCAP12,KBET41811
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A TUVRheinland®

AUDIX ]

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China
Tel:4+86-755-26639495-7
Fax:+86-755-26632877

Postcode: 518057

Data: 3 File: E:2010 report dataiTTUWV2010-11-03.EMG (32)
100 Level {dBuVin}) Date: 2010-11-03
T
|
h‘---\_“_‘_‘_‘..‘
|
‘—(\,\__“_‘-—\-\
.
—
10
—
\/\/\‘-"’JV\«/%\/\ "—m-u-h___q_yw
_— FCUPART. .
A ﬁtmﬁ-&ﬁﬂl
WWWW'LAMWM' bl
20 poo 02 05 R 2 5 1T 1705
Frequency (MHz)
Site no. : 3w Chamber Data no. : 3
Dis. / ant. : 3m SK-30M ANT Ant. pol. : HORIZONTAL
Limit FCC PART 15C SK-30H
Env. / Ins. 23%C/54% Engineer : Paul Tian
EUT : Rocketfish iCapsule Bluetooth Keyboard
Power Rating : DC 3V
Test mode Tx 2480MHz
M/N RF-iCAP12,KBBT41811
Ant. Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Rewark
{HHz} (dB/m)  (dB) [dBUV) (dBuV/m) (dBuV/m}  (dB)
1 0.76711 38.62 0.35 -17.55 21.42 29.90 §.48 Feak
Remarks:
1. Emission Lewvel= Antenna Factor + Csble Loss + Reading.

2.

The ewmission levels that are 20dB below the official limit are not reported.
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® No.6 Ke Feng Road,Block 52,
A U D Ix ShenzZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-26639495-7
Fax:+86-755-26632877
Postcode: 518057

Data: 7 File: E:2010 report data(TirUA2010-11-03.EM6 {32)
00 Level {dBu\im} Date: 2010-11-03
FCC PART 15C 9K-300
1
40

R R e N e L HU%: V1 FPSVY PN MWN.H&MWW

o

204705 5 10 20 30
Frequency {MHz)
Site no. : 3m Chawber Data no. @ 7
Dis. / Ant. : 3m S9K-30M ANT Ant, pol. : HORIZONTAL
Limit : FCC PART 15C 9K-30HM
Env. / Ins. : 23%C/54% Engineer : Paul Tian
EUT : Rocketfish iCapsule Bluetooth Eevyboard
Power Rating : DC 3V
Test mode 1 Tx 2480MHz
M/N : RF-iCAP12,KBBT41311
Ant. Cahble Emission
Fred. Factor Loss Reading Lewvel Limits Margin Remark
(MHz ) {dB/m) (dB) {dBu¥V) {dBu¥/m} (dBu¥/m} (dB}
1 5.610 36.62 0.35 4.73 41.70 49.54 7.84 Peak
Remarks:

1., Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official limit are not reported.
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A TUVRheinland®

AUDIXJ

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Moutou, ShenZhen, GuangDong, China
Tel:+86-755-26639495-7
Fax:+B86-755-26632877

Postcode: 518057

Data: 111 File: E;2010 report datailiTUV2010-11-03.EMG (32)
100 Level {dBuvan) Date: 2010-11-03
H"”"‘Hﬂ.ﬂ_&
R""‘«—\_M_
.
\‘h%\_&
40
T T
| — b
e — . FCL-PART 4506H-300,
W’VJ'M*’WL bt | X
28 909 02 5 A 2 5 1 1705
Frequency (MHz)
Jite no. 3m Chawber Data no. ! 11
Dis. / Ant. 3m 9K-30M ANT Ant. pol. : VERTICAL
Limit FCC PART 15C SE-30H
Env. / Ins. 23*C/54% Engineer Paul Tian
EUT : Rocketfish iCapsule Bluetooth Keyboard
Power Rating : DC 3V
Test mode Tx 2480HHz
M/N RF-iCAP12 ,KBBT41811
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
{MHz) (dB/m) (dB) [dBuv) {dBuV/m) [dBu¥/m) [dB)
1 0.52434% 25.34 0.35 -5.54 20.15 28.28 §.13 Peak
Remarks:
1. Emission Level= Antenna Factor + Cable Loss + Reading.

Z.

The ewission levels that are 20dB below the official limit are not reported.

11 -
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A TUVRheinland®

AUDIX 2

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou,ShenZhen, GuangDong, China
Tel:+86-755~-26639485-7
Fax:+86-755-26632877

Postcode: 518057

Data: 15
Level (dBu¥im)
00

File: EX2010 report datail\TUV2010-11-03.EM6 {32}

Date: 2010-11-03

FCC PART 15C 9K-30M

40

TNV SRS AV SN SN

s %WMW*W .

20

U705 5 10 20 30
Frequency (MHz)}
Site no. 3m Chewber Data no. 15
Bis. / Ant. 3m SK-30H ANT Ant. pol. : VERTICAL
Limit FCC PART 15C SK-30H
Env. / Ins. 23%C/54% Engineer : Paul Tian
EUT : Rocketfish iCapsule Bluetooth Keyboard
Power Rating : DC 3V
Test mode Tx 2480MHz
M/ RF-iCAP12,KBBT41311
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) [{dBuV) (dBuV/m) (dBuV/m) ({dB)
1 9.911 21.65 0.35 4.73 26.73 49,54 22.81 Peak
Remarks:

1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official limit are not reported.

-15-
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AUDIX

Tel:+86-755-26639495-7
Fax:+86-755-26632877

Postcode: 518057

No.6 Ke Feng Road,Bilock 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Data: 11 File: 2010 Report Data’TTUVITUV-20101102.EM6 (12)
80 Level (dBuVim} Diate: 2010-11-058
FCCPARY 15C (3
B
a
40_-J g =15
q L
I
B e i I
LAt
| ad
N\H
%350 224, s, 612, 206, 1000
Frequency (MHz)
3ite no. : 3m Chanber Data no. : 11
Dis. / int. t Im 2010 CBL6111C Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C (3M)
Env. / Ins. : 24*C/56% Engineer @ Sunny-lu
EUT : Rocketfish iCapsule Blustooth Keyboard
Power rating : DC 3V
Test MNode 1 Tx 2480MHz
M/M:RF-iCAP1Z,KBBT41811
Ant. Cable Emission
Na. Freg. Factor Loss Reading Level Limits Margin Rewmark
(MHz) {dB/m) {dB) (dBuv) {dBu¥/m) (dBuV/m) (dB)
1 167.740 10.40 1.34 51.14 34.83 43.50 8.67 Peak
2 182.860 9.58 1.64 53.09 36.20 43.50 7.30 Peak
3 203.870 10.08 1.75 26.50 38.33 43.50 5.17 QP
4 216.240 10.04 1.87 52.60 36.30 46.00 9.70 Peak
5 396.660 16.37 2.90 46.39 36.52 46.00 9.08 Peak
i1 432.550 17.42 3.12 44.79 36.56 46.00 9.44 Peak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss 4+ Reading.

2. The emission levels that are 20dB below the official

limit are not reported.
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No.€é Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China
Tel:+86-755-26639485-7

Fax:+86-755-26632877
Postoode: 518057

Data: 12 File: E:{2010 Report DatatT\TUVTUV-20101102.EM6 (12}
%0 Level {dBuv/m} Date: 2010-11-05
FCCPART 15 C (3WM)
Hdi|
40 |
1 o M-wmwwww\mw
A
&ﬁ\“ U(‘A i L‘“\/"‘\wm W LWLU”’L’ h ,zh/k.!"‘,‘,fl"'“""l"
\d\w M
030 224, FTT 612, 306 1000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 12
Dis. / Ant. 1 3m 2010 CBL6111C int. pol. : VERTICAL
Limit : FCC PART 15 C (3H)
Env. / Ins. : 24*C/56% Engineer Sunny-1lu
EUT . Rocketfish iCapsule Bluetooth Kevhoard
Power rating t DC 3V
Test Mode : Tx 2480HHz
M/N:RF-iCLP12,KBET41811
Ant. Cshle Emission
No. Freq. Factor Loss Reading Level Limits MNargin Remark
(MHz) {dB/m) [dB) [dBuv) {dBuV/m) {dBuV/m) (4B}
1 167.740 10.40 1.34 41.52 25.21 43 .50 16.29 Peak

Remarks: 1.

limit are not reported.

Emission Level= Antenna Factor + Ceble Loss + Reading.
2. The emission levels that are Z0dB below the official
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AUDIX A

No.6 Ke Feng Road,Block 52,
Shen?hen Science & Industry Park
Moutou, ShenZhen, Guanglong, China
Tel:+36-755-26639495-7
Fax:+86-755-26632877

Posgteode: 518057

Data: 11 File: E;:2010 report datatI\TUVi20101102.EM6 {20}

20 Level {dBuVim)

Data: 2010-10-29

FCC.PART 150 PEAK.
il
60 T il
e Al
)Mpwk“ @wm«wMHﬁwv”J'
e . ‘M.HW
rnf*f‘i""""w
o
e
0 100¢ 4400. 7800. 11200. 14600, 18000
Frequency {MHz)
Site no. : 3m Chamber Data no. : 11
Dis. / Ant. : 3m  3115(0811) int. pol. : VERTICAL
Limit : FCC PART 15C PERK
Env. ¢/ Ins. : 23%C/54% Engineer : Sunny-lu
EUT : Rocketfish iCapsule Bluetooth Reyboard
Power : DC 3V
Test mode Tx 2480MHz

M/N

: RF-iCAP12,KBBT¢i811

11 -
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A TUVRheinland®

AUDIXJ

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, Shenzhen, GuangDong, China
Tel:+86-755-26635455-7
Fax:+86-755-26632877

Postcode: 518057

Data: 12 File: Ex2010 report dataiTiTUVi20101102.EMG (20)
20 Level {dBiVim) Date: 2010-10-29
3
FCC PART 15C PEAK |
60
4 FCC PART 16C AV
1
o 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. 3m Cheamber Data noa. 1z
Dis. / Ant. 3m 3115(0911) int. pol. : VERTICAL
Limit FCC PART 15C FPERK
Env. / Ins. 23*%C/54% Engineer Sunny-lu
EUT Rocketfish iCapsule Bluetooth Kevboard
Power DC 3V
Test mode Tx 2480MHz
/N RF-iCAP12,KBBT41811
Ant. Cable Amp. Emission
Freq. Factor loss TFactor Reading Level Limits Nergin Remark
(MHz) (dB/m) (dB) (B} (QABUV) (dBu¥/m) (dBuV/m) (dB)
1 1s54.000 27.24 5.89 36.91 50.62 47.01 74.00 26.99 Peak
2 1654.000 27.24 5.99 36.51 45.72 42 .04 54.00 11.96 Average
3 2480.000 29.49 7.58 36.60 84.52 84.99 74.00 -10.99 Peak
4 4960.000 34.5¢4 10.80 34.95 44 .28 54.67 74.00 19.33 Peak
5 4960.000 34.54 10.80 34.95 38.88 49.27 54.00 4.73 Average
Remarks:

1. Emission Level=

Antenna Factor + Cable Loss -imp Fector + Reading.

2. The emigsion levels that are 20dB below the official limit are not repoxted.

-12-
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0] No.6 Ke Feng Roed,Block 52,
A | l D IX ShenZhen Science & Industry Park
Noutou, ShenZhen, Guanglong, China

Tel:+86-755-26639495-7
Fax:+86-755-26632877
Postcode: 518057

Data: 13 File: E:\2010 report datatn\TUV20101102.EMG (20}

Lavel {(dBuVian} Date: 2010-10-29

120 7 T T
EGC PART 150 PEAK
e
it

60 i n TS M
Larmpurten™
] A e
i

el

1000 4400, 7800. 11200. 14600, 18000
Frequency {MHz)
3ite no. : 3m Chamber Data no. : 13
Dis. / knt. @ 3m 3115(0911} int., pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Engineer : Sunny-lu
EUT . Rocketfish iCapsule Bluetooth Keyboard
Pover : DC 3V
Test mode : Tx 2450HHz
N/ : RF-iCAP12,KBBT41811

13-
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A TUVRheinland®

iphe

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China
Tel:+86-755-26639495-7
Fax:+86-755-26632877

Postcode: 518057

Data: 14 File: E:2010 report dataTiTUVi20101102.EM6 {20}
Level {dBuVin} Date: 2010-10-29
120
3
FCC PART A5C PERK
[
0 b FCC PART 15C AV
1
0 1000 4400. 7800. 11200, 14600. 18000
Frequency (MHz)
Site no. : 3m Chanber Data no. 14
Dis. / Ant. : 3m 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PERK
Env. / Ins. : 23%C/54% Engineer Sunny-lu
EUT Rocketfish iCapsule Bluetooth Keyboard
Power DC 3V
Test mode TXx 2480MHZ
/N RF-iCAP12,KBBT41511
Ant ., Cable Amp. Emission
Freqg. Factor loss TFactor Reading Level Limits Margin Remark
(MHz) {(dB/m) (dB} (dB) {dBuv) (dBuV/m) {dBu¥/m) {dB)
1 1654.000 27.24 5.99 36.91 52.46 43.76 74,00 25.22 Peak
2 1654,.,000 27.2%4 5.98 36.91 47.62 43.54 54.00 10.06 Average
3 2479.000 29.48 7.58 36.60 94.56 95.03 74,00 -21.03 Peak
4 4960.000 34.54 10.50 34.95 46.13 56.52 74.00 17.48 Feak
5 4950.000 34.54 10.80 34.85 40.54 50.93 54.00 3.07 Average

Remarks:

1. Emission Level= Antenna Factor + Cable Loss —imp Factor + Reading.
2. The emission levels that are 20dB helow the official limit are not reported.

14 -
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AUDIX 2

No.6 ¥e Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+86-755-26639495-7
Fax:4+86-755-26632877

Postcode: 518057

Data: 15
Level {(dBuWAan}

File: E:2010 report dataiTiTUVI20101102.EM6 (20}

Date: 2010-10-29

120
1
/ ECC PART 15C PEAK
G0 l[ \
\ FCC PART 15C AY
- 2 -
dopb kl"‘“‘»uu. I bt " WV
o 2475 2481. 2487, 2493, 2459, 2505
Frequency (MHz)
Site no. 3m Chamber Data na. 15
Dis. / Aint. : 3m 3115(0911) Ant. pol. : HORIZONTAL
Lirmit : FCC PART 15C FPEAK
Env. / Ins. 23%C/54% Engineer Sunny-lu
EUT Rocketfish iCapsule Bluetooth Kevhboard
Power DC 3W
Test mode Tx 2480HHz
M/N RF-iCAP12,KEBT41811
Anc. Cable Amp. Emis=sion
Fregq. Factor legss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB} (dB) [ABuv) {dBuV/m) (dBu¥/m) (dB)
1 2480.010 25.49 7.58 36.80 B95.51 95.98 74.00 =-21.88 Peak
2 2483.500 29.49 7.58 36.60 46.71 47,18 74.00 26.82 Peak
3 2500.000 29.50 7.62 36.60 45.01 45.53 74.00 28.47 Peak

Remarks:

1. Emission Level= Antenna Factor + Cable Loss —imp Factor + Reading.
2. The emission levels that are 20dB below the official limit are not reported.

-15-
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A TUVRheinland®

AUDIX 2

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
HNoutou, ShenZhen, Guanglong, China
Tel:+86-755-26639495-7
Fax:+486-755-26632877

Postcode: 518057

Data: 16

120

60

0

Level {dBuVin)

File: EZ2010 report dataiDTUV20101102.EMG (20)

Date: 2010-10-29

/ CCRARYT 15C PEAK)
Jr I'| FCL PART A5C &Y
[rvdimumiaAs k‘ g GEEAR A ey iy Lt 2 MR
2475 2481, 2487. 2493. 2499, 2505
Frequency {(MHz}

Site no. Sm Chamber Data no. 16

Dis. / Ant. 3m 3115(0911) Ant. pol. : VERTICAL

Limit FCC PART 15C PELK

Env. / Ins. 23*C/54% Enginggr @ Sunny-lu

EUT Rocketfish iCapsule Bluetooth Kevboard

Power : DC 3V

Test mode 1 Tx 2480MH=z

N i RF-iCaP1Z,KBEBT41811

Ant . Cahle Amp. Emission

Fregq. Factor loss Factor Reading Level Limits Margin Remark

{MHz) (AB/m) ({dB) (dB) {dEUV) {dBuW/m) (dBuW/m) ({dB)
2480.100 28.49 7.58 36.60 854.15 84.62 74.00 -10.62 Peak
2483.500 29.48 7.58 36.60 43.71 44,18 74.00 29.82 Peak
2500.000 29.50 7.62 36.60 44.27 44 .73 74.00 29.21 Peak

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading,

2. The emission levels that are 20dB below the official limit are not reported.

~16 -
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A TUVRheinland®

AUDIX 2

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDonyg, China
Tel:+56-755-266358485-7
Fax:+86-755-26632877

Postcode: 518057

Data:

120

60

25 File: E:2010 report datailiTUV20101102.EM6 {28)
Level {dBuvim} Drate: 2010-10-30
FCCPART 150 PERK
e}
N,
i AR .,..ML,NWM “u
«MMW«MMWMM B e M
18000 19600, 21200. 22800. 24400. 26000
Fregquency (MHz}
Site no. 3m Charber Data no. : 25
Dis. / inc. 3m 3116 FACTOR Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23*C/54% Engineer : Sunny-lu

EUT

Power
Test mode
M/N

Rocketfish iCapsule Bluetooth Keyhoard
DC 3V

Tx 2480MHz

RF-iCAP12,KBBT41811
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o) No.6 Ke Feng Road,Block 52,
‘ | IX ShenZhen Seience & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-26633495-7
Fax:+86-755-26632877
Postcode: 518057

Data: 26 File: E:2010 report datallTUV20101102,EMM6 (28)
Level (slBuVim) Date: 2010-10-30
120
ECC PART 15C PEAK)
g Bl
Ay,
0 o S DR RPN YO WL s i
AT ) I S RO K
0 18000 19600, 21200. 22800. 24400. 26000
Frequency (MHz}
Site no. : 3m Chanber Data no. : 26
pis. / Ant. : 3m 3116 FACTOR Ant. pol. : VERTICAL
Limit : FCC PART 15C PE2XK
Env,. / Ins. @ 23*C/54% Engineer : Sunny-lu
EUT : Rocketfish iCapsule Bluetooth Keyboard
Powar : DC 3V
Test mode 1 Tx 2480MHz

/N i RF-iCAP12,KBBT41611
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Test Graph of Spurious Emissions, mode B

(] No.6 Ke Feng Road,Block 52,
l l IX ShenZhen Scientte & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-26639495-7
Fax:4+86-755-26632877
Postoode: 518057

Data: 4 File: E:2010 report dataiT\TUVi2010-11-03.EMG (32}
100 Level {dBuVin} Date: 2010-11-03
'—-..-Lﬁ_ﬁ““w\
—l
P
,-.____k___q_
ek
-._,\q_x
b J—f\ﬂ—ﬂ\\*
LN ]
M*/\«\ '“‘“-m,._w
oo, ECC PART ﬂm{.sﬂm
MWWW\“WW}&J, ’ i 1 ‘ N A
-20
009 02 K A 2 5 1 1.705%
Frequency (MHz}

Site no. ! 3m Chamber Data no. = 4
Dis. / Ant. : 3m SK-30M ANT Ant. pol. : HORIZONTAL
Limit : FCC PART 15C 9K-30M
Env. / Ins. @ 23%C/54% Engineer @ Paul Tian
EUT : Rocketfish iCapsule Bluetooth Kevhoard
Power Rating : DC 3V
Test wmode : Rx Mode
/N : RF-iCAP12,KBBT41511

Ant. Cable Emission

Frecd. Factor Loss Reading Level Limitz Margin Remark
(MHz) (dB/m)  (dB} {dBuV) {dBuV/m) (ABuV/m)  (dB)
1 0.75916 38.62 0.35 -19.38 i8.59 29.66 10.07 Peak
Remarks:

1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official limit are not reported,
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A TUVRheinland®

AUDIX 2

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, Guanglong, China
Tel:+86-755-26639495-7
Fax:+56-755~26632877

Postcode: 518057

Data: 8
Level (dBuVimj
00

File: E220°10 report dataTiTUVIZ010-11-03.EM6 (32}

Date: 2010-11-03

FCC PARY 15C GK-36M

40

Faxey W‘YWM-V\'WW&-W

204705 5 10 20 30
Frequency {(MHz)
Site no. 3m Chaber Dats no. @ B
Dis. / Ant. 3m  9K-30M ANT Ant. pol. : HORIZONTAL
Limit FCC PART 15C SK-30H
Env. / Ins. 23%C/54% Engineer : Paul Tian
EUT : Rocketfish iCapsule Blustooth Keyboard
Power Rating : DC 3V
Test mode Rx Mode
M/N RF-iCAP12,KEET41811
int. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Rewmark )
(HHz) {dB/m)  {dB) {dBuv) (dBuV/m) (dBu¥/m}  {dB)
1 4.053 37.28 0.35 -9.41 28.22 49.54 21.32 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official limit are not reported.
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@ No.6 ¥e Feng Road,Block 52,
l Dl ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong,China

Tel:+86-755-26639495-7
Fax:+86-755-26632877
Postcode: 518057

Data: 12 File: E:\2010 report dataTTUVI20110-11-03.EM6 (32)
100 Level (dBuVin) Date: 2010-11-03
el
|
Rh‘“"’"‘*—-_
M"*—»«‘__‘
e
Ll
TN '_”"w-q._mn
I 2 FOCPART 950 !
TSN A i J vl m
20 309 02 05 1 2 5 1 1705
Frequency {MHz)
Site no. 1 3m Chawber Data no. : 12
Dis. / Ant. » 3m SK-30H ANT Ant. pol. : VERTICAL
Limit : FCC PART 15C SE-30H
Env. / Inz. : 23*%C/54% Engineer : Paul Tian
EUT R : Rocketfish iCapsule Bluetooth Keyboard
Power Rating : DC 3V
Test mode : Rx Hode
jifp] : RF-iCAFP12,KBET41811
Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits MNargin Remark
(MHz) {dB/m)  (dB) {dBuV) {dBu¥/m) (dBu¥/m)  (dB}
1 0.56868 25.48 0.35 =-3.15 22 .68 32.50 9.8z Peak
Remarks:

1. Fmission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official limit are not reported,

=12 -
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@ No.6 Ke Feng Road,Block 52,
‘ I IX ShenZhen Science & Industry Park
Noutow, ShenZhen, GuangDong, China

Tel:+86-755-26633495-7
Fax:4+86-755-26632877
Postcode: 518057

Data: 16 File: E:20°10 report data\T\TUV2010-11-03.EMG (32)
100 Level {dBuV/m) Date: 2010-11-03
FCC PART 15C 9K-500
40

1
B TR T

-20

1.705 5 10 20 30
Fraquency {(MHz)
Site no. : 3m Chamber Data no. i 16
Dis. / Ant. @ 3m OK-30H ANT Ant. pol. ' VERTICAL
Limitc : FCC PART 15C SE-30M .
Env. / Ins. : 23%C/54% Engineer : Paul Tian
EUT : Rocketfish iCapsule Bluetooth Keyboard
Power Rating : DC 3V
Test mode i Rx Hode
il : RF-iCAP12,KBBT418511
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) {dB/m)  {dB) [dBuv) {dBuV/m) (dBu¥/m) (dB)
1 14.331 20.0z2 0.35 4.48 24.85 49.54 24.69 Peak
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official limit are not reported.

-16-
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AUDIX ]

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China
Tel:+86-755-26639495~7
Fax:+86-755-26632877

Postcode: 518057

Data: 34 File: E:2010 report dataiTTUVI2010-11-03.EM6 (36)
gg LEVel (dBuVin) Date: 2010-11-11
FCC PART, 15€ (34}
il
10
~

||”]

| MWLL

il MMW# MMJ‘M]

|
" |
030 224. 418, 612, 806. 1000
Frequency {(MHz}
Jite no. : 3m Chanber Data no. : 34
Dis. / Aint. : 3m 2768(200912) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C (3M)
Env. / Ins. : 23*C/54% Engineer : Paul Tian
EUT : Rocketfish iCapsule Bluetooth Keyhoard
Power Rating : DC 3V
Test mode : Rx Hode
M/N : RF-iCAP12,KBBT41511
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
[MHz) (dB/m)  (dB) {dBUY) (dBuV/m) (dBu¥/mj (dB)
1 348.160 15.16 2.76 22.50 40.42 46.00 5.58 Peak
2 359.800 15.40 2.76 22.57 40.73 46.00 5.27 Peak
3 37z.410 15.66 2.83 23.00 41,43 46 .00 4,51 Peak
4 384.050 15.89 2.91 22 .35 41.15 46.00 4.85 Peak
5 479,110 18.26 3.21 19.30 40.77 46.00 5.23 Peak
6 527.610 18.74 3.41 19.22 41.37 46.00 4.63 Peak
Remarks:
1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB helow the official limit are not reported.
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@ No.6 Ke Feng Road,Block 52,
A U D IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-26639495-7
Fax:+86-755-26632877
Postcode: 518057

Data: 33 File: E:20-10 report dataiTiTUV20'10-11-03.EM46 {36}
30 Level {dBuvimy Date: 2010-11-11
FCC PART 15C {301} |
i
S
40 4
3|5
| 2 i ‘ ,m'i\, WJ! o
U
i s
| e b !
f - ¥
div
0 30 224. 418. 612, 306. 1000
Frequency {MHz)
Jite no. i 3m Chenber Data no. : 33
Dis. / Ant. HE< 2768 (200912) Ant. pol. : VERTICAL
Limit : FCC PART 15C (3M)
Env. / Ins. @ 23%C/54% Engineer : Paul Tian
EUT : Rocketfish iCapsule Blustooth Keyboard
Power Rating : DC 3V
Test wode : Rx Mode
H/N : RF-iCiP12,KBBT41811
Ant. Cable Emission
Fred. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m}  (dE) {dBuV) (dBuV/m} (dBu¥/m) (dB)
i 37.760 15.75 0.51 15.39 31.95 40.00 8.05 Peak
2 1z20.21Q 11.80 1.64 15.58 28.02 43.50 14,48 Peak
3 311.300 13.84 2.61 20.16 36.61 46,00 9.39 Peak
4 335.550 14,73 2.68 21.67 39.08 46.00 6.92 Peak
5 359.800 15.40 2.76 18.21 36.37 46.00 89.63 Peak
6 419.940 17.20 3.06 15.2z2 35.48 46.00 10.52 Peak
Remarks:

1. Emigsion Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official limit are not reported.




Produkte
Products

Appendix 1 A TUVRheinland®

17018365 001

Page 47 of 52

AUDIX 2

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China
Tel:+86-755-26639435-7
Fax:4+86-755-26632877

Postcode: 518057

Data:

120

60

17 File: E:2010 report data'TTUV20107102.EM6 (20}

Lewvel (dBuvin)

Date: 2010-10-29

ECC PART. 15C PEAK

el

e

ot et
WMWMWM“W
Y i
FF,,,M“‘*""‘M
MW
1000 4400. 7800. 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 17
Dis. / Antc. : Sm 3115(0911) Ant. pol. : VERTICAL
Limit t FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Engineer : Sunny-lu
EUT : Rocketfish iCapsule Bluetooth Keyboard
Poyer : DC 3V
Test mode : B¢ HMode
Wy : RF-iCAP12,KBBT41811

-17 -
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AUD I

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutow, ShenZhen, Guanglbong, China

Tel:+86-755-26639495-7
Fax:+86-755-26632877
Postcode:518057

Data: 18 File: E:X2010 report data\T\TUVi20101102.EM6 (20)
120 Level (dBuvVan} Drate: 2010-10-29
FCC.PART 15C PEAK
60
FCC PART 15C AV
12
01000 4400. 7800. 11200. 14600, 18000
Frequency (MHzy
Site no. : 3w Chawher Data no. : 18
Dis. / Aint. : Sm 3115(0911} Ant. pol. : VERTICAL
Limit ¢« FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Engineer : Sunny-lu
EUT ¢ Rocketfish iCapsule Bluetooth Eevhoard
Poyer : DC 3V
Test mode ! Rx Hode
M/ : RF-iCAP12,KBEBT41811
Ant. Cable Amp. Emission
Fregq. Factor 1loss TFactor Reading Level Limits MNargin Remark
(HHz) (dB/m) (dB) (dB) [dBuV) {dBuV/m) (dBuW/m) (dB]
1 1629.000 z27.15 5.95 36.92 48.63 44,51 74.00 29.19 Peak

1986.000 29

.11 6.63 36.70 45.92 44,96 74.00 29.04 Feak

Remarks:
1. Emission
2. The emis

Level= Antenna Factor + Ceghle Loss -Aimp Factor + Reading.
sion levels that are 20dE helow the

-18-

official limit are not reported.
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AUDIX B

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, ShenzZhen, GuangDong, China
Tel:+86-755-26639495-7
Fax:+86-755-26632877

Posteode: 518057
Data: 19 File: E:20:10 report datatTiTUV20101102.EM6 (20)
120 Level {dBuvin) Date: 2010-10-29
ECC PART 150 PEAK
el .
60 e e
e ot
M""‘“’M
J LH&"" v
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)y
Site no. : 3m Chamber Data no. : 19
Dis. / Ant. T 3m 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PE2K
Env. / Ins. : 23*%C/54% Engineer @ Sunny-lu
EUT ¢ Rocketfish iCapsule Bluetooth Keyboard
Power : DC 3V
Test mode : Rx Hode
M/N : RF-iCAP12,KBBT41511

-19 -
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AUDIX 2

No.5 Ke Feng Road,Block 52,
Shenzhen Science & Industry Park
Noutou, ShenzZhen, Guangbong, China
Tel:+86-755-26639495~-7
Fax:+86-755-26632877

Posteocode: 518057

Data:

120

60

0

R SV

20 File: E:2010 report dataT'TU\VI20-101102.EM6 (20)
Level (tIBuVian) Data: 2010-10-29
FCCPART 15C PEAK)
FCC PART 150 AV

1 3

1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

Site no. : 3m Chamber Data no. : 20

Dis. / Ant. : 3m 3115(0911) int. pol. : HORIZONTAL

Limit : FCC PART 15C PEAK

Env. / Ins. : 23%C/54% Engineer : Sunny-lu

EUT : Rocketfish iCapsule Bluetooth Kevhoard

Power : DC 3V

Test mode : Bx HMode

M/N : RF-iCAP12,KBET41G611

Ant. Cable Amp. Emission

Fregq. Factor loss Factor Reading Lewvel Limits Margin Remark

(MHz) (dB/m) (dB) (dB) {dBuv) (dBuV/m) (dBuv/m) (dB)
1629.000 27.15 5.85 36.92 53.41 49,59 74.00 24.41 Peak
1628.000 27.15 5.95 36.92 46.95 45.13 54.00 8.87 Average
2445.000 29.47 7.50 36.61 49.59 49.95 74,00 24.05 Peak
2445.000 259.47 7.50 36.61 44.23 44.59 54,00 9.41 Average

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -—-Awmp Factor + Reading.
2. The emission levels that are 20dB below the official limit are not reported,

-20-
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A TUVRheinland®

AUDIX X

No.6 Ke Feng Road,Block 52,
Shenihen Science & Industry Park
Noutou, ShenZhen, GuangDong, China
Tel:+86-755-26639495-"7
Fax:+86-755-26632877

Postcode: 518057

Data: 27

120

60

Level {dBuV/im)

File: E:2010 report dataiT'\TUVi20101102.EMG (28)

Date: 2010-10-30

ECC PART 15C PEAK.
gttt
i Mg L N wrv”“’"‘”""‘f”‘)# “
(PR Y s ” =
18000 19600. 21200. 22800. 24400. 26000
Frequency {KMHz)
Site no. 3m Chamber Data no. 27
Dis. / Ant. 3m 3116 FACTOR Ant. pol. : WVERTICAL
Limit FCC PART 15C FPELEK
Env. / Ins. 23*%C/54% Engineexr : Sunny-lu

EUT

Power
Test mode
M/N

Rocketfish iCapsule Bluetooth Kevboard
DC 3V

Rx Mode

RF-iCAP1Z,KBBT41811
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A TUVRheinland®

AUDIX 2

No.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China
Tel:+86-755-26639495~7
Fax:486-755-26632877

Postcode: 518057

Data:

120

60

M/

RF-iCAP12,KBEET41811

28 File: Ex2010 report data\T\TUVI20101102,El16 (28)
Level {dBuimy) Drate: 2010-10-30
ECCPART 15C PEAK
g ORHE
PR NP SARBEATRL Ay W&"W“‘M
PRl ST e e b '“"
18000 19600. 21200. 22800. 24400. 26000
Frequency (MHz)
Site no. 3m Chamber Data no. ¢ 28
Dis. / Ant. @ 3m 3116 FACTOR Ant. pol. HORIZONTAL
Limit :+ FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Engineer Sunny-1u
EUT ¢ Rocketfish iCapsule Bluetooth Kevhoard
Poyer : DC 3V
Test mode : Rx Hode




